
Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 0 
 

S 

 

 

  City of Punta Gorda 
Comprehensive Plan 

 
 

 

 

2045 

#3 

Infrastructure 

Element 

Ordinance 1865-17 
April 5, 2017 

 



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 1 
 

Table of Contents 

I. EXECUTIVE SUMMARY .............................................................. 3 

II. INTRODUCTION – POTABLE WATER & SANITARY SEWER ......... 5 

Purpose ................................................................................... 5 

Relationship to the City’s Comprehensive Plan ........................ 5 

III. LEGISLATION – POTABLE WATER & SANITARY SEWER ............. 5 
[...]
It is also required that the Potable Water Element and Conservation 
Element of the City’s Comprehensive Plan are coordinated with the 
WSFWP. 

Land Use and Water Supply Planning Linkages 

City and Charlotte County zoning guidelines classify the City’s 
utility service area land use. Map #5 Punta Gorda Future Land Use 
– 2040, illustrates the future land use designations within the 
City’s utility service area. The land use in the City’s utility service 
area is primarily residential, including high-density areas such as 
mobile home parks and condominiums, medium-density areas, 
and low-density rural residential areas.  



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 9 
 
 

The City regularly evaluates and updates it future water demand 
projections. Most recently, the City worked with a consultant and 
SWFWMD to review and develop water demand projections through 
2040 based on anticipated population growth and historical water 
usage trends. These projections and the calculation methodology 
are described in detail in the City of Punta Gorda Review of the 
Proposed Lower Shell Creek Minimum Flow and Level (MFL) 
(Carollo, 2021). Water Service Area 

As identified in the City of Punta Gorda Public Supply Annual 
Report, 2020, the City provides water service to approximately 
39,875 residents within the City’s water utility service area.  The 
major uses of potable water within the City’s water service area are 
residential potable supply; urban irrigation; various commercial 
uses such as restaurants, hotels, other businesses; and 
institutional uses such as the County schools, hospital, and the 
Charlotte County Jail. Industrial uses are minimal in the City’s 
service area. Based on the City’s 2020 Public Supply Annual Report, 
the total water use was distributed as follows: 

 71.61 percent residential, 

 11.16 percent commercial/industrial/institutional, 

 5.23 percent recreation/aesthetic, 

 2.8 percent fire protection and other accounted uses, and 

 9.21 percent water loss. 

Potable Water Planning Studies and Efforts 

Due to the stressed state of natural groundwater resources in 
southwest Florida, there is an ever-increasing difficulty in 
identifying economical water supply sources that will receive 
regulatory approval and community support. The City is 
continuously developing studies and a number of planning efforts 
have been undertaken to develop the most reliable, cost-effective 
strategies to supply potable water to its customers.   

Since its conception in 1965, the City’s water utility has taken a 
proactive approach to water supply planning, design, and 
construction. The City’s most recent efforts for water supply 
planning are described below. 

 Review of the Proposed Lower Shell Creek MFL in 2021 
(Carollo) 

 City of Punta Gorda Capital Improvements Program Fiscal 
Year 2016 -2020  

 City of Punta Gorda 2015 Public Supply Annual Report 

 Water Supply Study in 2015 (Carollo)  

 Water Supply Master Plan Update (WSMPU) in 2009 (Carollo)  

 Water and Wastewater Master Plans in 2008 (Carollo)  

 Reuse Feasibility Study in 2008 (Carollo) 

 Water Supply Master Plan in 2006 (Carollo) 

  



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 10 
 
 

These reports are comprehensive planning documents that include 
water demand projections, examination of existing water supply 
sources, information on facility capacities, analyses of future water 
supply alternatives and funding schedules.  

Existing Water Supply System 

The following sections describe the City’s water supply sources, 
treatment processes, and WTP and distribution infrastructure.   

Water Supply Sources 

The City uses surface water and brackish groundwater as its raw 
water sources for potable water supply. A pipeline connection to 
the regional system became operational in October 2013 and 
offers access to regional sources during peak demands and 
emergency conditions. Further discussion of the City’s water 
supply sources are provided in the following sections. 

Surface Water 

The Shell Creek Reservoir is one of the potable water supplies for 
the City’s water system. This in-stream impoundment was created 
by the construction of Hendrickson Dam in 1965 and it receives 
water from Shell and Prairie Creeks. The Shell Creek system is 
included as a regional source in the SWFWMD2020 Regional Water 
Supply Plan (RWSP) for the Southern Planning Region. The in-
stream reservoir provides the City with water supply for treatment 
at the Shell Creek WTP. Improvements to the dam embankments 

and downstream creek bed were completed along with 
replacement of the spillway in 2010 to ensure continued reliable 
operation and safety. 

The City operates under the Individual Water Use Permit (WUD) No. 
20.000871.010 issued by SWFWMD with expiration on July 31, 
2027. This permit allows average day and maximum month 
withdrawals, defined as the average daily withdrawal for the 30-
day period of highest withdrawals, of 8.088 and 11.728 million 
gallons per day (mgd), respectively, for the two water sources 
combined. In 2020, the average raw water withdrawal rate was 
6.376 mgd. 

The SWFWMD 2020 RWSP for the Southern Planning Region shows 
that sufficient alternative water sources (sources other than fresh 
groundwater from the Upper Floridan Aquifer, or UFA) exist to 
meet future demands and replace some of the current fresh 
groundwater withdrawals causing hydrologic stress. The City’s 
brackish groundwater supply is one of these alternative water 
sources. 

As a surface water treatment facility, the Shell Creek WTP currently 
experiences elevated levels of total dissolved solids (TDS), which 
creates water quality limitations in the raw water source. The TDS 
concentrations are variable and seasonal. The months of August, 
September, and October typically have the lowest TDS 
concentrations throughout the year, with average TDS 
concentration less than 400 milligrams per liter (mg/L). Higher 



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 11 
 
 

TDS concentrations are found during the months of April, May, and 
June with concentrations higher than 550 mg/L. 

Raw Pump Station 

The Shell Creek raw water pump station is comprised of three 
pumps, two duty and one standby. The pumps at the raw water 
intake have a capacity of 3,740 gallons per minute (gpm) and when 
operating two pumps in parallel the pumping capacity is 
approximately 10.8 MGD. 

Potential Impacts of Shell Creek Minimum Flow and Levels (MFL) 

Shell Creek, located in Charlotte County in the SWUCA, was 
impounded in the mid-1960s to create a reservoir to supply 
drinking water to the City of Punta Gorda. A Minimum Flow and 
Level (MFL) is being developed by SWFWMD to restore a more 
natural downstream flow. In March 2020, SWFWMD published the 
Proposed Minimum Flows for the Lower Peace River and Lower 
Shell Creek, Draft Report (SWFWMD, 2020). The report was 
evaluated by a peer review panel, and SWFWMD has presented the 
proposed MFL City Utilities staff. 

The City retained a consultant to evaluate the potential impacts of 
the proposed Shell Creek MFL on the City’s water supply reliability 
through 2040. The study determined that the City will have 
sufficient water supply to meet projected demands approximately 
99.7 percent of the time using its own water supply sources. 
During peak demands and when the MFL is most restrictive, the 
City may need to transfer water from the Peace River Regional 
Water Supply Authority (PRMRWSA). The City will be working with 

SWFWMD to develop a modification to its WUP that will allow the 
MFL to be met for the next 20-year period. Additional results of 
the study are described in the City of Punta Gorda Review of the 
Proposed Lower Shell Creek Minimum Flow and Level (Carollo, 
2021). 

Groundwater 

A preliminary assessment was included in the City’s 2009 WSMPU 
to evaluate the feasibility of developing brackish groundwater as a 
future water source. Analyses concluded that the use of brackish 
groundwater as a raw water source for potable water had 
significant potential and would require reverse osmosis (RO) 
treatment to meet public water supply standards.  

Over the past ten years, the City evaluated, designed, and 
constructed a 4 mgd RO facility to treat brackish groundwater to 
be blended with the Shell Creek WTP water. This 4 mgd RO facility 
became operational in July 2020. This has allowed the City to 
continue to use the Shell Creek WTP while meeting secondary 
drinking water standards. 

Aquifer Storage and Recovery 

The City previously managedtwo operational ASR wells that could 
be used to provide additional water supply. The City used its ASR 
wells to supplement raw water supply during times of low or no 
flow in Shell Creek, as well as to improve treated water quality 
during times of poor water quality conditions in Shell Creek 
Reservoir. When the City elected to construct a brackish 
groundwater wellfield and RO treatment system, it was decided to 



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 12 
 
 

convert the ASR wells into groundwater production wells to serve 
as raw water supply to the RO system. These wells were therefore 
converted and are now permitted as groundwater supply wells.  

 

Emergency Capacity 

The PRMRWSA developed the Regional Integrated Loop System, 
which is a series of transmission lines that transfer potable water 
within the PRMRWSA regional area. Phase 1A of this Regional 
Integrated Loop System was constructed in 2013. The Phase 1A 
pipeline is a 9-mile, 24-inch transmission pipeline 
interconnecting a PRMRWSA distribution station in southern 
DeSoto County with the City of Punta Gorda’s distribution system. 
In addition, construction of the Phase 1 pipeline was completed in 
2020. The Phase 1 pipeline is a 7-mile, 24-inch transmission main 
connection between the PRMRWSA system and the City’s WTP. 
These interconnecting pipelines provide access to regional water 
supply in the event of an emergency or other need. The pipelines 
allow the region to supply the City and the City to supply the region 
under emergency conditions.  

Water Treatment Facilities 

Raw surface water withdrawn from the Shell Creek Reservoir is 
treated at the Shell Creek WTP, located east of Interstate-75 on 
Washington Loop Road. The Shell Creek WTP is permitted by the 
Florida Department of Environmental Protection (FDEP) for 10 mgd 
of treatment capacity.  

The Shell Creek WTP is a surface water treatment facility. The 
treatment processes utilized are stripping, flash mix with alum 
coagulation, flocculation, sedimentation, filtration, chlorine 
disinfection, and finished water storage. The original WTP was built 
in the late 1960s and has been upgraded numerous times since its 
original construction date.  

Brackish groundwater is withdrawn from the City’s wellfield, 
located on the Shell Creek WTP site. Groundwater is treated with 
reverse osmosis and is chlorinated and blended with surface water 
in the finished water storage tanks. The reverse osmosis facility 
capacity is 4 mgd. 

Booster Pump Stations 

After treatment, finished water is pumped from the WTP to the 
distribution system for delivery to customers. The distribution 
system includes one booster pump station, the Bal Harbor Booster 
Pump Station, located at the intersection of Aqui Esta Drive and Bal 
Harbor Boulevard. This pump station has two pumps in service and 
a total pumping capacity of 3,900 gpm.  

Potable Water Storage Facilities 

Storage facilities include storage at the WTP and two remote, 
finished-water storage tanks. The current storage capacity of the 
water system consists of 5.86 MG of ground storage at the WTP, a 
1 MG elevated storage tank located on Burnt Store Road, and a 2 
MG ground storage tank located at the Bal Harbor Booster Pump 
Station. Remote storage facility locations are provided for demand 
equalization, fire flow requirements, and emergencies.  



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 13 
 
 

Transmission and Distribution System 

The City of Punta Gorda Water Supply Facility Work Plan 2021 
Update contains a summary of the City’s potable water pipelines. 
The pipelines’ total length is about 258 miles, with pipe sizes 
ranging from 1 inch to 30 inches. 

V. WATER DEMANDS 

The following sections describe the City’s water customers, 
existing and projected future water demands, level of service 
standards, and water conservation programs 

Water Customers  

The City of Punta Gorda provides potable water services to 
customers within the City limits as well as some unincorporated 
areas of Charlotte County. The City’s utility service area is shown 
in Map #36. Table 3.1 - 2020 Average Potable Water Use 
summarizes the potable water distribution per land use reported 
in the City of Punta Gorda 2020 Public Supply Annual Report.  

Table 3.1 -  2020 Average Potable Water Use  

Land Use 
Classification 

Water 
Consumption 

(mgd) 
Percent of Total 
Consumption (%) 

Residential 3.80 71.61 

Industrial/Commercial 0.59 11.16 

Recreational/Aesthetic 0.28 5.23 

Fire / Accounted 0.15 2.80 

Unaccounted For 0.49 9.21 
Total 5.30 100 

Source: City of Punta Gorda 2020 Public Supply Annual Report 

Historical Demands 

Historical potable water demands increased steadily after the WTP 
came online in 1966.  The City of Punta Gorda Water Supply 
Facilities Work Plan shows the average and peak month historical 
demands from 2010 through present.  Since 2014, the City has 
seen steady annual increases in potable water demand, resulting 
in a total potable usage of 5.30 mgd in 2020. 

Projected Demands 

The City developed water demand projections based on the 
SWFWMD population estimation methodology, historical water 
account data, and per capita water consumption as part of the 
recent proposed MFL evaluation.  

Peaking factors for the past five years were also calculated to 
determine the variation in demand for maximum month and peak 
day demand conditions. The peaking factor is multiplied by the 
annual average demand to calculate the demand for the maximum 
month of demand as well as for the peak day demand.  

The highest maximum month peaking factor over the past five 
years occurred in November 2016 at 1.27. The peak day peaking 



Infrastructure

 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 14 
 
 

factor is up to 1.5 times the annual average. These peaking factors 
were applied to the projected annual average demands to calculate 
the estimated annual average, maximum month, and peak day 
demand projections. 

The estimated population and ptable water demand projections for 
2020 through 2040 are summarized in Table 3.2 on an annual 
average, maximum month, and peak day basis.   

   

 



Infrastructure

 
 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 15 
 

Table 3.2  City Water Service Area and Potable Water Demand Projections 

Year Punta Gorda Service Area 
Population 

Average Annual Daily 
Demand (mgd)  

Maximum Month Daily 
Demand1 (mgd) Peak Day Demand2 (mgd) 

2020 39,857 5.34 6.58 8.05 

2021 40,825 5.28 6.71 7.93 

2022 41,290                                   5.34 6.79 8.02 

2023 41,761 5.40 6.86 8.11 

2024 42,236 5.47 6.94 8.20 

2025 42,717 5.53 7.02 8.29 

2026 43,094 5.58 7.08 8.37 

2027 43,473 5.63 7.15 8.44 

2028 43,856 5.68 7.21 8.51 

2029 44,242 5.73 7.27 8.59 

2030 44,632 5.78 7.34 8.66 

2031 44,909 5.81 7.38 8.72 

2032 45,188 5.85 7.43 8.77 

2033 45,468 5.88 7.47 8.83 

2034 45,751 5.92 7.52 8.88 

2035 46,035 5.96 7.57 8.94 



Infrastructure

 
 

 

City of Punta Gorda Comprehensive Plan 2040                              3- 16 